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Inspection and Detection Report
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Manufacturer Goodsun New Energy Co., LTD
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Notice

1. This inspection and detection report shall be invalid if it is not stamped with the special seal for
inspection and detection of the organization or the data in the report has been tampered with.

2. This inspection and detection report shall not be reproduced in any form without the written
permission of the organization. If reproduction is permitted, the copy of the report must be made in full
text, and the copy shall be valid only after stamped with the special seal for inspection and detection of the
organization.

3. Should there be any objections to the supervision and inspection results in this inspection and detection
report, please apply to product quality supervision department or the superior product quality supervision
department for reinspection upon receipt of the Inspection Results Notification. Regarding
objections to other inspection and detection results in the report, please file objection to the organization
within 15 days upon receipt of the report.

4. For entrusted detections, the inspection and detection data and results shall only apply to inspected
qualities of the samples. The client is not allowed to use the inspection and detection data and results for
improper advertising without the permission of the organization.

5. Please retrieve the remaining samples within 3 months (samples with shorter valid period should be
retrieved within the valid period ) after receiving this inspection and detection report without fail. The
samples will be dealt with in accordance with the regulations of the organization if not taken back within
the deadline.

6. This report shall be invalid without the signature of chief inspector, verifier and approver.
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Name of Sample of solar module Type and Specifications
A= B\ S [
Producing Date\Batch No. — Trademark _—

FTAL A ZFR\HMEE\ BIE\ BB |VLon B e IR A R A &l Jiangsu Goodsun New Energy Co., LTD\ITL#E HEMTi#H A EE

Consigner\Add\Tel\PC

Z A ST B Tangfang Road, Xinzhuang Sub-disctrict, Yixing City, Jiangsu
Province, China\—\—

HEFE A AR\ EE\ B iE\ B4R [VLIRE M#TREE A FRA Bl Jiangsu Goodsun New Energy Co., LTD\VLF#H4E B ITH#HE#TEE

FA S5 B Tangfang Road, Xinzhuang Sub-disctrict, Yixing City, Jiangsu
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Party being tested\Add\Tel\PC
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Quantity of Sample Batch of Sample Numbered of Sample WT0721
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Sampling Date Sampling staff Sampling Location
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T Quantity & Location of e 3 =
Grade N —— Sealing state
B EE R # RS FERBRAMER KEHFEAR
Comply with
i 2021-04-16 5 ; ; : i =
Arrival Date of Description of Snple inspection Checking of Sealing
Sample requirement Sample

R B # B I Hh
Inspection and 2021-04-19~2021-04-23 Inspection and AHLFEZR 1/ Guanghua East Road
Detection Date Detection Add.
KIS MikYE [oB/T 5237. 2-2017 (EEELBYTM Eoihsr: PAIREE M Wrought aluminiun alloy extruded profiles for

Inspection and Detection
Standard(s)

architecture. Part 2:Anodized profiles) ;GB/T 12967.3-2008 (48 K4A4 £BIME LN 7k 3404 Gk 28k
3R (CASSIRES) Test Methods for anodic oxidation coatings of aluminium and aluminium alloys. Part
3:Copper accelerated acetic acid salt spray test (CASS test) ) ;GB/T 4340.1-2009 (& /@i4%} éﬁﬁﬁﬁijﬁﬁﬁgﬁ 1
4y R EMetallic materials. Vickers hardness test. Part 1:Test method)
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Decision Criterion

GB/T 5237.2-2017 (SBE&&BMAENM 284 FAHREM I MWrought aluminium g extruded profiles for
architecture. Part 2:Anodized profiles) ; {KPHREEGEEIIEFTARERS Mwirements for solar panel
aluminum frame)
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The tested items of the sample are correct as the GB/T 3

requirements for solar panel aluminum frame) .
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Conclusion 3
Signature date
£ i 25,3 ffHol low profile AFEEMENominal wall thickness: 1.5mm  (KBABEAMFEAHER R ZERTechnical requirements for solar
panel aluminum frame) FT¥ R E AR R k@ BRI E FAERSLR AT, RIEEFEREHARERBTHEThe testing
methods of the projects involved have passed the qualification recognition and laboratory accreditation of inspection and
Note testing institutions, and are determined according to the technical requirements of customers.
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Inspection and Detection Results
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No.(2021)GIZGI-WT0721 FIWMHEFE2LR
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FE KBk ey H oA B K iR Besciidn
No Inspection and Detection item Unit Technical Specificati Inspection and o
i P gy Detection Results Evaluation
I
1 Si,% —— 0.6~0.9 0.6 i
Pass
I
2 Fe,% e <0.35 0.06 A
Pass
<0.0001(J5 A48 R e
Cu,% e <. it
? i 030 Method Detection limit) Pass
<0.0001(F7 A5 R o
4 Mn,% _— <0. :
e e Method Detection limit) Pass
%
5 Mg, % - 0.40~0.6 0.59
Pass
eI
6 Cr,% - <0.10 0.001
Pass
e
T Zn, % R <0.10 0.005
Pass
P
8 Ti,% —_— <0.10 0.02 it
Pass
9 Stress at 0.2% non-proportional [ N/mm? =215 267 ;ass
elongation
PiHRER,, 5 oL
>
o Tensile strength R & 29 Pass
%E1$&$A50mma % A*g
11 Percentage elongation — =6 13.0 Pmass
after fracture in 50mm
AT _ &
Average thickness| ™ 1 ir Pass
12 fi& 2 Thickness
LR - £
Local thickness # =12 16=1 Pass
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Inspection and Detection Results
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No.(2021)GIZGJ-WT0721
. . R R TN
5 KRR oy # A B R ROERGE | RS
. 30, =1 3 i ) : Inspection and Monomial
No. Inspection and Detection item Unit Technical Specifications . ;
Detection Results Evaluation
BEREHV10 -
i =
i Vickers hardness 99 HGL8, 107 Pass
HILRR 2 Bl £tk
I Hole sealing quality mg/dm 30 2 Pass
i - P i
i 330g/pumak 5 5 Py
15 Abrasion resistance - g/um =330 :
N Without worn through Pass
Falling sand test
Mt 55 i (CASSiAER72h) -
16 Corrosion resistance to salt spray _ =9%Grade 9.8%;Grade ; ”
(CASS test for 72h) a
&
Note
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O [E XK= M E R BRI O (FERD
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BEFOV S HIE: 025-84470294, 84470291; 1EE: 025-84470293;
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Hibk: FERTYCHEREIS S HE%: 210007
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@ [F 53 £k LA T B I B AR IS 0 (VTR
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Profile

Jiangsu Product Quality Testing & Inspection Institute(JPQTII) is specialized in product
testing, quality certification, technical development and technical consultation, under the
authorization from Jiangsu Administration for Market Regulation. JPQTII now is consisted of 8
country-level product quality testing centers:
eNational Quality Supervision and Testing Center for Cosmetics
Add: No.5 Guanghua East Road, Nanjing;  Business Tel: 025-84470308
eNational Quality Supervision and Testing Center for Pesticide Products (Nanjing)

Add: No.5 Guanghua East Road, Nanjing; Business Tel: 025-84470312, 84470252, 84470324
eNational Quality Supervision and Testing Center for Engineering Composite Material Products
Add: No.5 Guanghua East Road, Nanjing;  Business Tel: 025-84470294. 84470289
eNational Quality Supervision and Testing Center for Food Packaging Products (Jiangsu)
Add: No.5 Guanghua East Road, Nanjing;  Business Tel: 025-84470318

eNational Quality Supervision and Testing Center for Household Electrical Appliance Products (JiangSu)
Add: No.5 Guanghua East Road, Nanjing;  Business Tel: 025-84470274

eNational Quality Supervision and Testing Center for Fire Products (JiangSu)

Add: No.36, Tiancheng Road, Binjiang Economic Development Zone, Nanjing; Business Tel :025-84470346, 84470347
eNational Quality Supervision and Testing Center for Cables and Wires (Jiangsu)

Add: No.500 Luyuan Road,Yixing Business Tel: 0510-80713730, 80713755
eNational Quality Supervision and Testing Center for Information Network Products (Jiangsu)
Add: No.1368, Wuzhong Avenue,Suzhou ; Business Tel: 0512-66591853
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